DATE:20161028

OF-1050 V



User
Текст
OF-1050 V


OF-1050V

Pos.No. Part No. Description Qty Remark
1 37000207001 |cord 1
2 34727600501  [screw ST4X12F 12
3 30120100201 [rear cover 1
4 36204900101 |[carbon brush 2
5 34727400301 [screw ST4X10C 4
6 35215700101 |spiral spring 2
7 30120300101 [brush holder 2
8 30120000401 |[side cover 1
9 36602600301 [timing switch 1
10 34727900201 |screw ST4X14F 2
11 34756400101 [screw M4X80 4
12 34714300101 |spring washer ®4 4
13 34704600101 [flat washer ®4 5
14 32003600101 |[cord sleeve 1
15 30010400201 |cord clamp 1
16 42040701102 |type plate 1
17 36803400201 [terminal block 2
18 30120200401 [housing 1
19 42040600801 |name plate 1
20 47036900201 |depth-label 1
21 23633900101 [stator 1
22 34729700301 |screw ST4X65C 2
23 30119900101 |guide wind circle 1
24 35215900101 [spring II 1
25 32003400101 |bearing cover 1
26 35400202201 |ball bearing 608 1
27 35202400101 |spring 1 1
28 23849100101 |armature 1
29 30119400101 [finger 1
30 32827900101 |depth-pole 1
31 34747000301 [screw M5X10 2
32 35402500501 [ball bearing 6003 1
33 34714200101 |[circlip for shaft ®17 1
34 34733300201 |screw M4X12 1
35 30119700301 |lock trigger knob 1
36 35215800101 |torsion spring 1
37 34756500101 |lock screw 1
38 30025700201 |handle cover(left) 1 Pos.38,46 supplied as a set
39 34733400601 |[screw M4X14 4
40 30025800201 |handle supporter(left) 1 P0s.40,43 supplied as a set
41 33767300301 [gear case 1
42 33460200101 |stop ring ®18 1
43 30025500201 |handle supporter(right) 1 Pos.40,43 supplied as a set
44 36400701601 |switch 1
45 37400301401 |capacitance 1
46 30025600201 |handle cover(right) 1 P0s.38,46 supplied as a set
47 35201200101 |spring 1 4
48 34715900101 [lockbutton 1
49 35201300101 |spring II 3
50 34724000101 [E-ring ®4 1




Pos.No. Part No. Description Qty Remark
51 20018000301 |lock cap 1
52 33767100301 [lock seat 1
53 34704100101 |screw IO 4
54 34733600201  [screw M4X20 2
55 32836900101  [chuck 8mm 1
56 34703100101 nut 1
57 32415700101 |pad 1
58 32415800101 |pad 1
59 32827600101 |lead tube I 1
60 32827700101 |[lead tube II 1
61 34715800401 screw 2
62 34734000301 |screw M4X8 4
63 30119500101 [shield 1
64 30119800101 |dust extraction 1
65 33767200301 |base 1
66 34744300101 |spring columniation pin ®4X38 2
67 34716200101  |[screw I 1
68 33703000301 [|adjust block 1
69 34401200101 |steel ball ®4.7 1
70 30119600101 |base pad 1
71 35211700101 |[spring II 1
72 32606100101 |[plunger piston spacer 1
501 33468700101 |[spanner 1
502 34734100201 [screw M5X12 2
503 34714400101 |spring washer ®5 2
504 34704700201 |flat washer ®5 2
505 33460100101 [parallel guide 1
506 30008200101 |Guide rail 2
507 34736200201  |screw M4X6 4
508 32827800101 |parallel leader 2
509 33445200101 |template guide 1
510 34714300101 |[spring washer ®4 2
511 34734000301  |Screw M4X8 2
512 32852200101 [Chuck 6mm 1
513 21700400101 |Localizer 1




	OF-1050V Exploded drawing-HT
	OF-1050V-1
	Sheet1




